### ISSN 0317-1671

# THE CANADIAN JOURNAL OF NEUROLOGICAL SCIENCES LE JOURNAL CANADIEN DES SCIENCES NEUROLOGIQUES

An Electrophysiological Quantitation of the Cubital Tunnel	
Syndrome	403
Evaluation of Cerebral Blood Flow in Arteriovenous Malformations by	
the Xenon 133 Inhalation Method Devidas Menon and Bryce Weir	411
Methylmercury Poisoning in Canadian Indians — The Elusive	
Diagnosis Brian Wheatley, Andre Barbeau, Thomas W. Clarkson, and Lowell W. Lapham	417
Tissue Albumin and Water Content in the Early Stages of Vasogenic	
Brain Edema Formation Michael P. Pash and W. Arnold Tweed	423
Pathophysiology and Pharmacotherapy of Spasmodic Torticollis:	
A Review	427
Sensations from Surgically Transferred Glabrous Skin; Central Versus	
Peripheral Factors R.W. Dykes, J.K. Terzis, and B. Strauch	437
Medical Aspects of the Preoperative Management of Aneurysms:	
A Review	441
Non-Association of Friedreich's Ataxia and HLA Based on Five	
Families	451
Effect of Phenytoin on Protein Binding of Valproic	
Acid	453
Sodium Valproate in the Treatment of Cerebellar	
Disorders Andreas N. Neophytides, Paul F. Teychenne, Ronald F. Pleiffer	
and Donald B. Calne	455
Notices and Books	459
Index to Volume 6	(i)

Index to Volume 6

Official Journal of the Canadian Neurological Society, the Canadian Neurosurgical Society and the Canadian Society of Electroencephalographers, Electromyographers and Clinical Neurophysiologists.

VOLUME 6 NO. 4 - INDEX

**NOVEMBER 1979** 

# Rivotri

# Oral anticonvulsant therapy from 'Roche' research

RIVOTRIL, with specific and potent anticonvulsant properties, is a new benzodiazepine in the same family as Librium<sup>®</sup>, Valium<sup>®</sup> and Dalmane<sup>®</sup> Roche<sup>®</sup>. It is therefore characterized by the same high degree of safety and efficacy.

- used alone or as an adjunct, RIVOTRIL can reduce the frequency and/or severity of akinetic, myoclonic and petit mal variant (Lennox-Gastaut syndrome) seizures.
- it may be of value as principal medication in petit mal where succinimide therapy has failed.
- the most frequently noted side effects, drowsiness and ataxia, generally are dose related and can often be controlled by dosage adjustments.

### Effect of RIVOTRIL on seizure frequency







number of 5 20 10 patients 35 23 14 6 4 9 4 4 8 total patients 35 23 17 13

Seizures 100% controlled

☑ Seizures better than 50% reduced in frequency □ Seizures uncontrolled

\* Data on file, Hoffmann-La Roche Limited

†Patients dropped from the study for a variety of reasons as well as those treated for less than 12 months account for the decrease in total patient population.

# An important aid in the management of minor seizures



Noninvasive EEG telemetry device used to monitor patients in studies evaluating RIVOTRIL.

### Rivotril<sup>®</sup> (clonazepam)

### **Brief Prescribing Information** Action

RIVOTRIL is a benzodiazepine and has sedative, hypnotic, and anticonvulsant properties characteristic of this class of drugs. As an anticonvulsant, it decreases the frequency, amplitude, duration, and spread of discharges in minor motor seizures and suppresses the spike-and-wave discharge in absence seizures.

The maximum blood level of clonazepam after a single oral dose is reached within 1 to 2 hours. The half-life of clonazepam is approximately 18 to 50 hours, and the main route of excretion is in the urine.

Indications

RIVOTRIL has been found useful when used alone or as an adjunct in the management of myoclonic and akinetic seizures and petit mal variant (Lennox-Gastaut syndrome).

RIVOTRIL may also be of value in patients with petit mal (absence spells) who have failed to respond satisfactorily to succinimides. If a loss of anticonvulsant effect occurs, dosage adjustment may re-establish efficacy in some cases.

Contraindications

In patients with:

known hypersensitivity to benzodiazepines

significant liver disease

narrow-angle glaucoma

Warnings RIVOTRIL should be used by women of child-bearing potential only when the expected benefits to the patient warrant the possible risks to the fetus. Women who become pregnant should consult their physician promptly with regard to continuing antiepileptic medication.

Mothers receiving RIVOTRIL should not breast feed their infants. Because adverse effects may possibly become apparent only after years of administration, a risk/benefit consideration of long-term use of **RIVOTRIL** is important in pediatric patients.

Precautions

The use of multiple anticonvulsants may increase CNS-depressant effects and the dosage of each drug may need adjustment to obtain the optimum effect.

To avoid precipitation of status epilepticus, abrupt withdrawal of RIVOTRIL must be avoided. Substitution of another anticonvulsant may be indicated during RIVOTRIL withdrawal.

In a very few patients, RIVOTRIL may cause a paradoxical increase in seizure activity or new types of seizures. RIVOTRIL may precipitate the onset of grand mal or increase its incidence. The addition of appropriate anticonvulsants or an increase in their dosage may be necessary.

Patients should be cautioned against engaging in hazardous occupations requiring complete mental alertness, and should also be warned against the concomitant use of alcohol or other CNS-depressant drugs

Patients who may be prone to increase drug dosage on their own should be monitored carefully when receiving RIVOTRIL, as benzodiazepines have produced habituation, dependence, and withdrawal symptoms.

RIVOTRIL should be administered with caution to patients with impaired renal function.

Periodic liver function tests and blood counts are recommended during long-term therapy with RIVOTRIL.

Treatment with RIVOTRIL should be instituted with caution in patients with chronic respiratory disease, because of the possibility of hypersecretion in the upper respiratory passages.

### Adverse reactions

Drowsiness has occurred in 50% and ataxia in 30% of the patients treated with RIVOTRIL. In some cases these effects have diminished with time. Behaviour problems have been noted in approximately 25% and increased salivation in 7% of the patients.

Please see product monograph for a complete list of other possible adverse reactions.

Dosage and administration Dosage of RIVOTRIL must be determined for each patient according to clinical response and tolerance. Dosage depends, above all, on the age of the patient.

The daily requirement should be given in 2 or 3 divided doses. If the doses are not equal, the larger dose should be given before retiring. Children up to 10 years or 30 kg: In order to minimize drowsiness, the initial dosage should usually be between 0.01 and 0.03 mg/kg/day and must not exceed 0.05 mg/kg/day.

The dosage should be increased by 0.25 to 0.5 mg/day every third day, unless seizures are controlled or side effects intervene, until a maintenance dosage of 0.1 to 0.2 mg/kg/day has been reached. Adults: The initial dosage should not exceed 1.5 mg/day.

The dosage should be increased by 0.5 to 1 mg every third day, until seizures are controlled or side effects intervene. The recommended maintenance dosage for adults is 8 to 10 mg/day in 3 divided doses. Dosages in excess of 20 mg/day should be administered with caution.

Whenever RIVOTRIL is added to an anticonvulsant regimen, it should be borne in mind that the use of multiple anticonvulsants may result in increased depressant adverse effects.

Supply Scored tablets, 0.5 and 2 mg. Bottles of 100.

### Reg. Trade Marks

Full prescribing information on request.



Hoffmann-La Roche Limited Vaudreuil, Quebec

### THE CANADIAN IOURNAL OF NEUROLOGICAL SCIENCES LE JOURNAL CANADIEN DES SCIENCES NEUROLOGIQUES

### Editorial Advisory Board

C. Miller Fisher Boston

### **Editorial Board**

Murray L. Barr London

Donald W. Baxter Montreal

**Claude Bertrand** Montreal

Guy Courtois Montreal

John G. Humphrey Toronto

Alan J. McComas Hamilton

### Associate Editor

Andre Barbeau Montreal

THE EDITORIAL BOARD wishes to publish original work in the basic and clinical neurosciences on the understanding that it has not been and will not be published elsewhere. Review articles on timely subjects will be accepted. Manuscripts must be in duplicate including illustrations. One of the copies must be the original, ribbon copy. Manuscripts should be typed double spaced, on white paper.

Papers will be accepted in French or English. All papers should be accompanied by a short résumé in both languages. The résumé translation will be done by the editorial board if requested.

Papers should be identified only by the full name of the author, or authors, and the name of the place in which the work was done.

### **ILLUSTRATIONS:** Photographs should be unmounted on glossy paper and show magnification scale. They should be marked on the back with figure number, title of paper and name of author.

Diagrams should be in India ink and large enough to be informative after reduction.

All illustrations should be referred to as figures, numbered consecutively, not included in the body of the text and I. C. Richardson Toronto

Douglas A. McGreal Toronto George Monckton Edmonton D. G. Montemurro London T. P. Morley Toronto **Dwight Parkinson** Winnipeg J. W. Phillis Saskatoon Louis I. Poirier Quebec

### Editor

R. T. Ross Winnipeg

all captions should be typed on a separate piece of paper.

Colored illustrations cannot usually be accepted unless the author is prepared to assist with the cost of reproduction.

**REFERENCES** to authors outside the context of the sentence should read (Name, Year). i.e. "However, a recent study (Bird and Iverson, 1975) showed a decreased, etc." Authors mentioned within the context of the sentence should read Name (Year). "i.e. ... twenty years since Ecker and Reimenshender (1951) demonstrated, etc." References should be typed in alphabetical order on a separate sheet and include author's name, initials, year, title, publication, volume, first and last page, i.e. Isacson, P. (1967). Myx-oviruses and autoimmunity. Progress in Allergy, 10, 256-292. Ab-breviations should be the same as those used in Cumulated Index Medicus.

Textbook references should include name of text, author's name, page number, publisher and city.

REPRINTS: Fifty reprints will be supplied free if ordered when the galley proofs are returned. More may be ordered at a nominal charge. Corrections and changes in the galley proofs, apart from printer's errors may be charged to the author.

Donald B. Tower Bethesda

T. B. Rasmussen Montreal

Neil B. Rewcastle Toronto

1. C. Szerb Halifax

Margaret W. Thompson Toronto

Juhn A. Wada

Vancouver

Leonhard S. Wolfe Montreal

### Editorial Assistant

Angela B. Ross Winnipeg

This journal is indexed by Index Medicus, Excerpta Medica and Current Contents — Clinical Practice and Life Science.

SUBSCRIPTIONS: This journal is issued four times a year. The annual rate is \$24.00 for Canada and the U.S.A., \$26.00 elsewhere. Internes, Residents, Preand Post-Doctoral Students, \$12.00 per annum. Single copies \$10.00 each.

ADVERTISING: Enquiries regarding advertising space and rates should be directed to LEX LTD. VANCO PUBLICA-TIONS, 190 Main Street, Unionville, Ontario L3R 2G9. Telephone - (416) 297-2030.

All communications, manuscripts, subscriptions, etc., should be sent to the Editor, at 700 William Avenue, Room GF543, Winnipeg, Manitoba R3E 0Z3 Canada.

COPYRIGHT ©1979 by THE CANADIAN JOURNAL OF NEUROLOGICAL SCIENCES INC. No part of this journal may be reproduced in any form without the prior permission of The Canadian Journal of Neurological Sciences.

Printed by Lawson Graphics Ltd.,

708 Moray Street

Winnipeg, Manitoba R3J 359.

Mailed under second class registration number 3307. Postage paid at Winnipeg, Manitoba.

The Journal gratefully acknowledges the support of the Winnipeg Clinic Research Institute,

National Research Council Canada and the Murphy Foundation of Winnipeg.

# **GRASS** ELECTROENCEPHALOGRAPHS

### DEDICATED TO EEG ACCURACY, RELIABILITY, AND SERVICE FOR 44 YEARS



- U<sub>L</sub> AND CSA TESTED AND LISTED FOR SAFETY
- INDIVIDUAL CHANNEL CONSTRUC-TION - NO MULTIPLEXING
- ALL "PLUG-IN" DESIGN -LOANERS AT NO CHARGE
- THE ORIGINAL "HOT PHONE" FOR RAPID SELF-SERVICE
- SIX MODELS 8 TO 25 CHANNELS
- POLYGRAPH CHANNELS AVAILABLE
- 10,000 HZ RESPONSE FOR IRIG AVERAGER, TAPE AND COMPUTER
- LOW MAINTENANCE COST

### MODEL 8C FEATURES

- MASTER ELECTRODE SELECTOR SWITCH WITH BUILT-IN TRACE RESTORATION - All new Master Electrode Selector switches incorporate a single control to eliminate pen blocking during montage selection. This hard wired, completely tested and proven system avoids selection error and lengthy verification time. It is possible to override this system by pushbutton selection for each channel with instant visible verification.
- 35 POSITION LEAD SELECTION 35 leads plus an isolated ground lead on electrode selector panels and electrode boards are provided for additional electrodes and transducer inputs. 36 Leads standard on all models. No extra charge.
- SAFETY GROUND LEAD ISOLATION The 36 position electrode board (IGMEB-36) with a current limiter in the ground lead provides additional safety to the patient and technologist. Not a substitute for the optional Bio-Potential Isolator board (IMEB-36) which has current limiters in all leads and recommended for use with electrically susceptible patients. Electrode boards quickly detach for patient mobility.
- 30 HZ RAPID ROLLOFF FILTER All Channel Control effectively attenuates muscle activity and other high frequency components. No extra charge.

- SIX SPEED CHART DRIVE with 60, 30, 15, 10, 5 and 2.5 mm/sec. for standard EEG, sleep studies and Polygraph applications. No extra charge.
- EEG RECORD CODING "Recident<sub>tm</sub>" is a pushbutton coding system for recording clinical, administrative and instrument control data. No extra charge.
- IRIG INPUT/OUTPUT SIGNAL LEVELS 10 kHz re-. sponse. A new single IRIG output connector facilitates interfacing with averagers, tape and computers. No extra charge.
- POLYGRAPH CAPABILITY Most EEGs have space for an optional extra channel to monitor EKG, respiration, eye movement, pulse and tremor, flash rate and environmental noise, or to use as an event marker or spare channel. No special amplifiers are required for the above measurements.
- OPTIONAL AMPLIFIERS with a wide range of filters are available for Evoked Response Averaging, long time constant amplifiers for nystagamus and contingent negative response, and DC amplifiers.
- ELECTRODE IMPEDANCE Electrode test writes out on EEG record. Optional EZM impedance meter for remote measurement.



© GRASS INSTRUMENT CO. 1979

# -LIE DYNLYINN GONGESL

3.

4. For chronic spasticity, direct action is often the best course.<sup>1</sup> Dantrium acts directly on the contractile mechanism of skeletal muscle. Its unique advantages can bring substantial 9. relief to many patients.<sup>2</sup>

A SPECIFIC THERAPEUTIC 13 GOAL FOR EACH PATIENT Before prescribing Dantrium, it is important initially to set a realistic therapeutic goal for your patient. 17 As progress is gradual, continual assessment is vital.

DANTRIUM IS 2.

DIRECT-ACTING

SKELETAL MUSCLE

THE ONLY

RELAXANT

1.

6.

11.

16.



		1	Response		Adults	Children
			Initial, transient side effects often encountered	lst week	25 mg once daily 25 mg BID	1.0 mg/kg once daily 1.0 mg/kg BID
21.	6 0	23	Response range for most patients	3rd week 4th week 5th week	25 mg QID 50 mg QID 75 mg QID	1.0 mg/kg QID 2.0 mg/kg QID 3.0 mg/kg QID
				6th week	100 mg QID	
			The titration ch	nart show	s the flexibil	ity of Dantrium.
26.		28	Dosage is initia	ted at a 10	ow level and	titrated
			according to in		esponse. It t	o digeoptipued
			Doptrium	ays, mera	projectort god	ation the major
			limitation of ac	avoius pe	ting mugalo	adori, die major polovonte 4.5
	TEAMWORK MAKES THE		Mith Doptrium	drowging		lly digappearg
	DIFFERENCE	_	within a few da	, urowand it	an often h	ny usappears
31.	Every member <mark>32</mark> the health care	33	• starting treatm	ent with	mall dosage	s to be increased
	team should be aware of the patien	ťs	at weekly inter	$vals''^4 Hc$	wever it ca	n he used
	therapeutic go <mark>al. The attending</mark>		concomitantly i	with a red	luced dosage	of a CNS agent
	specialist, physio/occupational		to achieve max	imum resi	ilts. It is a n	najor break-
	therapists and nursing staff can		through in the	treatment	of chronic	snasticity <sup>6</sup>
	then work together in a constant		un ouon m uno	UI COUTIICIII		opublicity.
36.	feedback situation, all helping with	38		39.		40.
	each physical and psychological ste	p	]	1. Pinder RM, I	Brogden RN, Speigl	ht TM, et al: Dantrolene
	forward. Teamwork makes The			3. Chyatte SB, J	Basmajian JV: Dan	atrolene sodium: long-
	Dantrium Concept the most viable		t	ern effects in 34.311-315 1972	severe spasticity.	<u>Arch Phys Med Rehabil</u>
	answer to many forms of chronic			3. Chyatte SB, I	Birdsong JH, Robe	rson DL: Dantrolene
	spasticity. <sup>3</sup>			sodium in athet	oid cerebral palsy 368 1973	: Arch Phys Med
41.	42.	aton 030	Fator Caso	4. Mayer N, Me	ecomber SA, Herma	an R: Freatment of
	25 mg			spasticity with	dantrolene sodium	a. <u>Am J Phys Med</u>
				5. Steinberg FU	, Ferguson KL: J A	Am Geriatr Soc
	Norwich-Eaton Pharmaceuticals Division of Norwich-Eaton Ltd.		Faton	3:70-73, 1975. 5. Keenan B.E.	Kolb ME, Horne M	I.: Collaborative
	P.O. Box 2002 Paris, Ontario		(033	comparison of o	lantrolene sodium	and diazepam. Clinical
	N3L 3G6 LOU IIIg			inerapeutics 1:	48-55, 1977.	I

https://doi.org/10.1017/S0317167100023775 Published online by Cambridge University Press

# antrium<sup>®</sup> 🕅 (dantrolene sodium capsules)

PHARMACOLOGY Chemical Name 1-[5-(p-nitrophenyl)-turfurylidene] amino hydantoin soda . Num bydrate

ACTIONS Recordings of muscle tensions and electrical activity in both animal and man suggest that Dantrium has a direct inhibitory effect on the development of contractile tension. Spastic patients receiving Dantrium have shown a 40-70% reduction in the skeletal muscle tension induced by direct electrical stimulation of the motor nerve with no alteration of the EMC. This decrease in contractile tension can be attributed to an effect of Dantrium Boyon the myoneural junction. Total paralytists does not occur since the Dantrum-induced change in the contractile state of skeletal muscle is limited in magnitude. The reduction in contractile activity accounts for the ability of Dantrum to diminish spasticity resulting from pathological states associated with a hyperactive stretch reflex. Dantrum iso produces central nervous system effects resulting in such manifestations as drowsiness. dizziness and generalized weakness. The peak pharmacologic effect generally occurs in 11% to 3 hours at concentrations of 50 to 75 percent of the peak phasma tevel. Dantrum is how, dose-related blood levels are obtained which peak in 4 to 6 hours after a single oral dose the peak pharmacologic effect generally occurs in 11% to 3 hours at concentrations of 50 to 75 percent of the peak phasma tevel. Dantrum is neighing toward to generalized weakness. The peak obtain enzymes. The major metabolities in humans are a 5 hydroxy analog and an acterianino analog. Uninary excercion of Dantrum and metabolities occurs in an initially rapid phase (±); 2 is to 3 hours) followed by a slower phase over a 24 hour period.

INDICATIONS Dantrium is useful in controlling the manifestations of chronic spasticity of skeletal muscle resulting from such conditions as spinal cord injury, cerebral palsy, multiple sclerosis, and stroke, whenever such spasticity results in a decrease in functional use of residual motor activity. Dantrium is not indicated in the relief of skeletal muscle spasms due to rheumatic disorders

CLINICAL USES Dantinum has been studied in the treatment of selected patients with moderate to severe skeletal muscle spasticity resulting from stoke, spinal cord injury, cerebral patsy, multiple sciences, and other neuropathies it seems to act directly on the skeletal muscle and has been found useful wherever manifestations of spasticity such as increased muscular resistance to stretch, clonus, and exaggerated relike posturing interfere with therapeutic exercise programs, utilization of braces, transiter manoeuves, posture equilibrium ambulation and activities of daily living. Marked reduction or even cessation of spontaneous involuntary movements was observed in many patients receiving Dantinum. The extent to which Dantinum may contribute toward improvement in spasticity and activities in daily living can be tested by withdrawing the drug for 2 to 4 days and observing whether an exacerbation of the patient's condition occurs.

CONTRAINDICATIONS Skeletal muscle spasticity without suitable volitional activity (residual motor activity) may be of value in a rehabilitation program aimed toward sustaining unright positive and balance, and may assist a patient's locomotor pattern. Relief of such spasticity would reduce rather than increase function. Therefore, in cases where spasticity is utilized to obtain or maintain increased function. Dantrium is contrandicated.

Dantrium is contraindicated in patients with compromised pulmonary function, particularly those with obstructive pulmonary

DantRium documentation in pancing with companions of pancing y lancade, pancing who do in docume panionary disease warning of the second sec

### PRECAUTIONS

PRECAUTIONS Although subjective weakness attributable to Dantrium is usually transient, some patients feel excessively weak as long as Dantrium therapy is continued. Such patients may not be able to manipulate rehabilitation devices such as wheelchairs, crutches braces, walkers, or canes Careful attention should be given to patients utilizing these devices. Dantrium should be discontinued of the weakness presists and interferes with the use of a rehabilitation device Dantrium should be used with caution in patients with impaired myocardial function. Patients should be instructed not to drive a motor vehicle or participate in a hazardous occupation during the first week of Dantrium therapy Although the primary pharmacologic effect of Dantrium is exerted directly on skeletal muscle, an apparent transient. CNS effect also may exist. Therefore, caution should be exercised in the concomitant administration of readmillors.

Transliking approximate and may exist interface caution should be decreased in the concommant doministration of Although photosensitization has not been a problem in clinical trials of Dantrium it is possible that in some subjects the drug might rowle a phototoxic response The possibility of cross-sensitivity with compounds of related chemical structure exists, however, no such reactions were reported in extensive clinical trials.

In long-term therapy, periodic clinical laboratory evaluation of organ systems, including haematopoietic, renal, and hepatic studies, should be performed

ADVERSE REACTIONS Side effects most frequently reported were drowsiness, weakness, dizziness, malaise, fatigue and diarrhea. Less commonly

Side effects most frequently reported were drowsiness, weakness, driztness, malaise, latigue and diarrhea. Less commonly reported effects are tisted by systems. Cardiovasculariz reacrycardia and erratic blood pressures, phlebitis. Gastrointestinal: constpation, anorexa, gastric irritation and bleeding, abdominal cramps, swallowing difficulty, nausea with or withour vomiting and liver faiture. CNS: speech and visual disturbances, seizure, headache, lightheadedness, taste atterations, mental depression, confusion, nervousness, diplopa, insomma. Urogenital: increased urinary frequency, crystalluria, difficult erection, urinary incontinence and/or nocturia, difficult urination and/or urinary retention Musculoskeltal: myatija, backache. Integumentary: ancelike rash, puritis, uriticaria, eczematoid eruption, abnormal hair growth, sweating. Other: chilis, fever, excessive tearing, feeling of sufficiation. ALTERATIONS of LIVER FUNCTION STUDES ATTRIBUTABLE TO DANTRIUM HAVE BEEN DBSERVED. IT IS THEREFORE ADVISABLE TO PERFORM LIVER FUNCTION TESTS BEFORE AND DURING THERAPY. (SEE WARNINGS). Side effects listed as most frequently occurring were generally transient and may be avoided with initial low doses and a gatual increase to optimal doses. Diarnea way be of sufficient swerring to warrant temporary or possibly permanent withdrawal of medication.

SYMPTOMS AND TREATMENT OF OVERDOSAGE A single case has been reported of a patient with an 18-year history of multiple sclerosis who consumed 1600 mg of Dantirum per day for 13 days (a total of 20.800 mg). Other than feeling slightly weaker and "tubbery", the patient appeared to suffer no clinical maintestations of overdosage. Liver function values were transiently elevated atthough the patient did not become jaundiced

not become jaunoceo. For acuto overdosage general supportive measures should be employed, along with immediate gastric lavage. Intravenous fluids should be administered in lairly large guantities to avert the possibility of crystalluria. An adequate airway should be maintained and artificial resuscitation equipment made available. Electrocardiographic monitoring should be instituted, and the patient carefully observed. No experience has been reported with dialysis, hence its value in Daritimo overdosage



Dantrum causes marked, dose-dependent skeletal muscle relaxation in laboratory animals with a long duration of action. The pharmacologic profile of Dantrum in animats is unlike neuromusculai blocking agents in that total muscle paratysis and or respiratory depression do not occur. There is a work margin between doses causing muscle relaxation and doses causing motor incoordination with Dantrum than with centrally acting muscle relaxation. Skeletal muscle relaxation is not associated with aneatstheir or analgesio, action impairment of cornea or pinna relates has not been observed in aminats treated with Dantrum. Various studies both in vivo and in vitio demonstrated the apparent selectivity of action of Dantrum for skeletal muscle muscle in doses which cause skeletal muscle relaxation. Nerve transmission was not attected by Dantrum in several animal surfues. animal studies

animal studies It has been shown that Dantinum has no effect on the propagated action potential recorded on the muscle membrane, and the total membrane capacitance is not decreased by the drug indicating that it does not disrupt the function of the transverse tubular system, and acts at a point beyond the electrically excitable surface membrane. Evidence obtained in witho with muscle pregrations exposed to caffence an agent known to cause muscle contractions by releasing internal Carl stores in muscle, suggests that Dantium acts on skeletal muscle by altering the Ca<sup>++</sup> release mechanisms. Such an action could explain the apparent specificity of Dantinum for skeletal muscle Animal studies have indicated that Dantium is metaboliced by hydrolysis, hydroxylation, into reduction and acetylation of the resulting amine.

of the resulting amine Four corresponding metabolites have been identified which probably do not contribute significantly to the activity of Dastrium Maximal blood levels following oral administration are reached in approximately 1 hour in dogs approximately 40% of an I V dose of Dantrum is excreted as the hydroxylated metabolite in bile whereas only 1% of the dose is excreted in this manner by the rat Hing bilary concentrations of this metabolite have also been found in the Rhesus monkey Total excretion of known metabolites in the unne is estimated at approximately 3% in the dog and approximately 10% in the rat

The oral LD<sub>vo</sub> of dantrolene sodum in newborn Sprague Dawley rats was 2902 mg kg. No young adult rats were killed with doses up to 18.000 mg/ kg. Perintent clinical signs were mactivity lethary weakness gasping dantea, yellowing of skin colou, decreased growth rate or weight loss, and death. Tubular degeneration and necrosis cortical abscesses and gelvic necrosis occurred in kindneys. No deaths occurred within 48 hours in adult ratistics and mice with oral doses up to 8 or 9 g/ kg, respectively. Crystals were observed in the umany and the gall bladders of rabhits and mice. With oral doses up to 500 mg / kg for 88 days. Body weight gains were reduced significantly to 500 mg / kg for 88 days. Body weight gains were reduced significantly by doses of 43 gm kg. Relative huthey and liver weights were increased by doses of 15 5 mg / kg and absorb ure weight by doses of 43 gm kg. Relative huthey sind liver weights were increased by doses. If 55 mg / kg and absorb ure weights by 66 mg / kg for 88 days. Body weight gains gain a gain absorb with 96 mg / kg ras dosed with 500 mg / kg ras days. Increased serum alkaline phosphatase and S00 rocurred with doses of 62 5 mg / kg. Rast dosed with 500 mg / kg ras days had increased serum alkaline phosphatase. S00 T fasting plasma glucose plasma urea nitogen serum creatine, and decreased urine specific gravity. Renat tubules were plagged by durg crystals and tubular dialation, degeneration.

increased seruin alkaline phosphatase SGOT fasting plasma glucoše "plasma urea nurogen sizum" creatinute and decreased urine specific gravity. Renal tubules were plugged by drug crystals and tubular dilatation. degeneration recrossis and hematuria resulted. Chronic tourcely studies were conducted in Beaple drogs for 1 year. Otal coses of 15 mg kg day produced no detectable effects. At 30 mg/kg for the first 266 days followed by 180 mg kg for 14 days and 360 mg kg for an additional 82 days caused marked loss in body weight, increased SUOT activity and BSP retention. normospitic orthochrome anaemia, unnay anisotropic crystals and, in one dog necropsied at day 270. Initiatepatir cholestasis Recovery occurred after discontinuation of dug administration. A one-year oral toxicity study also was conducted with Rhesus monkeys linital doses of 0.15 30 and 60 mg kg were used Because of the fack of clinical toxicity during the first 6 months. The dosage levels were doubled at the end of the first 6 months. At 9 months, the dosage level for the high tose group was again double and these animals were then maintained on 240 mg /kg day until the termination of the study A dose-dependent lawering of body weight gain was observed at 12 months. Urinary crystals were noted in one animal at the middle 600 mg kg day locage level at 11<sup>-1</sup>, to 12 months. Jurinaryses at 56 and 12 months also indicated a drug-related increase in blood elements During the list 6 months. a generally lower A/G ratio at all dosage levels as stipht agazently dose-related cholesent lowering effect a higher serum alkalne phosphatase, a high SOOT level in the two high dosage levels and increased signs of malignancy in mammary utimors in lemales. Bartolene sodium was administered in the derit to mature Singue-Dawley rats for 18 months at levels of 15. 30 and 60 mg /kg day lobage level aviants. Bartolene sodium was administered in the derit to mature Singue-Dawley rats for 18 months at levels of 15. 30 and 60 mg /kg day lobage level aviants.

Instruguntarianta An association with treatment was considered doubtful
Instruguntarianta An association with treatment was considered doubtful
DSAGE AND ADMINISTRATION
The daministration of Dantrium, consideration should be given to the potential response to treatment A decrease in
Spasticity sylficient to allow a dairy function not otherwise attainable should be the therapeutic goal of treatment with
the singularity of the section on Clinical Uses' for description of possible areas of response.
It is important to establish a therapeutic goal repain and maintain a specific function such as therapeutic exercise
trong and, utilization of braces, transfer manoeuvres etc. before beginning Dantinum therapy Dasage should be increased
und the maximum performance compatible with the dystanction due to underlying disease is achieved. No luther increased
addits: Begin therapy with 25 mg once daily: increase to 25 mg two, three or four times daily and then by increments
of 25 mg to 100 mg two, there, or four times daily in necessary Each obsage level should be manamed for four to seven
days, depending on the patient's tolerance, and should be increased or yil in the reapeutic goal on the enters
and addits: Begin therapy with 25 mg once daily: increase to 25 mg two, three or four times daily and then by increments
of 25 mg to 100 mg two, three, or four times daily in necessary Each obsage level should be manamed for four to seven
days, depending on the patient's tolerance, and should be increased or yil the therapeutic goal and the adverse
received maximal benefit without adverse effects.
Children: A similar approach should be duited. Starting with 10 mg kg of body weight once daily, this is increased to
10 mg/kg two, three, or four times daily and then by increments of 05 mg kg, up to 30 mg kg hwo, three, or four times
daily in decessary. Each dosage level should be manamed for four to seven
fully decessary. Each dosage level should be manamed for four to seven
fully decessary. Each dosage to should be thereaseut coal a

DOSACE FORMS Dantrium is available in opaque orange and brown capsules of 25 mg (coded "Eaton 030" in black), and opaque orange and brown capsules of 100 mg (coded "Eaton 033" in white). They are supplied in bottles containing 100 and 500 capsules Dantrium is a registered trademark.

Norwich-Eaton Pharmaceuticals Division of Norwich-Eaton Ltd.

P.O. Box 2002 Paris, Ontario

N3L 3G6

(v)

# Just Another Uneventful Day.

## Thanks to DILANTIN (phenytoin) from Parke-Davis.

For more than a generation DILANTIN has been considered the mainstay in the treatment of tonic-clonic (grand mal) seizures. When plasma levels are monitored to achieve correct dosage levels, DILANTIN *alone* is effective therapy for up to 90% of epileptic patients.\*

Also available ZARONTIN (ethosuximide)... drug of choice\*\* for absence (petit mal) seizures, proven to effectively control 81% of absence seizures.\*\*\*

A continuing Medical Educational Program entitled "Seizure Disorders: Diagnosis and Clinical Management" (consisting of 2 cassette tape recordings and 200 35-mm slides) is available from Parke-Davis. Please contact your Parke-Davis representative for availability.

PMAC PAAB

\*Reynolds, F.H. et al: Lancet, 923-926, May 1, 1976 \*\*Goodman and Gilman, 5th Edition \*\*\*Sherwin, (1973) Arch. Neurol. (28), 178. PARKE-DAVIS Parke, Davis & Company, Ltd. Scarborough, Ont. M1K 5C5

### DILANTIN/ ZARONTIN BRIEF PRESCRIBING INFORMATION

### INDICATIONS (DILANTIN):

DILANTIN is indicated for the control of grand mal epilepsy, psychomotor seizures, and certain other convulsive disorders. Parenteral DILANTIN is indicated for the treatment of status epilepticus and the prophylactic control of seizures in neurosurgery

### PRECAUTIONS AND CONTRAINDICATIONS (DILANTIN):

Periodic examination of the blood is advisable since hematologic disorders in association with DILAN-TIN administration have been reported. Nystagmus in combination with diplopia and ataxia indicates dosage should be reduced. When DILANTIN with PHENOBARBITAL or PHELANTIN are used, it should be borne in mind that phenobarbital may cause drowsiness, and may be habit-forming. PHELANTIN, because of the methamphetamine content, should be given cautiously to patients with hypertension.

PHELANTIN is contraindicated in patients hypersensitive to ephedrine-like compounds; in those showing anxiety or undue excitability; and in patients with cardiac or coronary disease not likely to tolerate vasoconstrictors. The possibility of toxic effects of DILANTIN during pregnancy has not been explored.

### **ADVERSE REACTIONS (DILANTIN):**

Once proper dosage has been determined, toxic effects of DILANTIN are infrequent. Minor side effects which may occur during the initial stages of therapy include gastric distress, nausea, weight loss, transient nervousness, sleeplessness, and a feeling of unsteadiness, all of which usually subside with continued use. Allergic phenomena such as polyarthropathy, fever, and skin eruptions may occur. Acute generalised morbilliform eruptions with or without a temperature elevation, may occur objut the works of the treatment is begun. The der with or without a temperature elevation, may occur about two weeks after treatment is begun. The der-matitis may in some instances go on to exfoliation and hepatitis may occur, contraindicating further therapy with DILANTIN. Eruptions usually subside when therapy is discontinued. Gingival hypertrophy, hirsutism, and excessive motor activity are occasionally encountered, espe-cially in children, adolescents, and young adults. Only occasionally is it necessary to discontinue DI-LANTIN because of these manifestations. Gingival

LANTIN because of these manifestations. Gingival hypertrophy can be greatly minimized by scrupul-ous daily care of gums and prophylactic dental care. Megaloblastic anemia and macrocytosis have been reported but have responded to antianemic

therapy. Leukopenia, granulocytopenia, thrombocytopenia, pancytopenia, aplastic anemia, and agranulocytosis have also been reported. Usually these patients were simultaneously receiving other drugs. Lupus erythematosus and erythema multiforme have occurred in patients receiving DILANTIN.

### DOSAGE AND ADMINISTRATION (DILANTIN):

In all cases, optimal dosage of DILANTIN must be determined by trial. Dosage in excess of the minimum required to prevent convulsions is not re-commended. For most patients, DILANTIN CAP-SULES, 100 mg or DILANTIN CAPSULES, 30 mg are suitable for administration.

### FORMS AVAILABLE:

In order to provide versatile therapy, DILANTIN is supplied in the following convenient product forms: DILANTIN® CAPSULES, 100 mg (Cap 362). Each white capsule with orange cap contains phenytoin sodium 100 ma.

DILANTIN® CAPSULES, 30 mg (Cap 365). Each white capsule with pale pink cap contains phenytoin sodium 30 mg.

DILANTIN® INFATABS, 50 mg. Each triangular shaped, grooved tablet, contains 50 mg phenytoin. INFATABS are palatably flavoured tablets, in-tended primarily for pediatric use.

DILANTIN-125 SUSPENSION. Each 5 ml contains 125 mg phenytoin. DILANTIN-30 SUSPENSION. Each 5 ml contains 30 mg phenytoin. These are pleasantly flavoured suspensions of DILANTIN, especially adapted for pediatric use, but suitable for adolescents and adults who prefer liquid medication

© DILANTIN® with 15 mg PHENOBARBITAL CAPSULES, (Cap. 375). Each white capsule with garnet cap contains 100 mg phenytoin sodium and 15 mg phenobarbital.

© DILANTIN with 30 mg PHENOBARBITAL CAP-SULES (Cap. 531). Each white capsule with black cap contains 100 mg phenytoin sodium and 30 mg phenobarbital.

These combinations of DILANTIN with PHENOBARBITAL are supplied for the convenient and economical use of those patients who require combined DILANTIN and PHENOBARBITAL therapy.

PHELANTIN CAPSULES®, (Cap. 394). Each yellow capsule contains phenytoin sodium, 100 mg; phenobarbital. 30 mg; and methamphetamine hyd-

rochloride, 2.5 mg. Combining these agents takes advantage of the clinically proved anticonvulsant actions of DILAN-TIN and phenobarbital, while the methamphetamine counteracts the sedative effects of phenobarbital.

DILANTIN® AMPOULES, 100 mg (Amp. 1488). Each 2 ml ampoule contains 100 mg (50 mg/ml) phenytoin sodium ready-mixed.

DILANTIN® AMPOULES, 250 mg (Amp. 1475). Each 5 ml ampoule contains 250 mg (50 mg/ml) of phenytoin sodium ready-mixed.

### INDICATIONS (ZARONTIN):

ZARONTIN is indicated for the control of petit mal epilepsy.

### **PRECAUTIONS (ZARONTIN):**

The physician should be alert to any symptoms indicative of the following conditions which have been reported in association with the use of ZARONTIN: aplastic anemia, agranulocytosis, dermatitis, leukopenia. Periodic blood counts should be performed. The drug should be used with caution in patients with known liver or renal disease or dysfunction. Routine unnalyses and frequent liver function tests are advised. Safe use of this drug in pregnancy has not been established. Because of the possibility of drug-induced drowsi-

ness, operation of motor vehicles or other machinery by patients on ethosuximide therapy is not ad-vised. ZARONTIN when used alone in mixed types of epilepsy may increase the frequency of grand mal attacks in some patients.

### **ADVERSE REACTIONS (ZARONTIN):**

In 727 patients gastrointestinal side effects occurred in 12.7 patients gastionus that side energy occur red in 12.5%, central nervous system symptoms in 6.7%, blood changes in 0.4%, and miscellaneous side effects in 1.2%. Side effects are usually mild and transient and usually subside with continued therapy. Anorexia, gastric distress, nausea, emesis, drowsiness, headache, dizziness, upbetic and cinquitus have been constant euphoria, and singultus have been reported. Psychiatric or psychologic aberrations, including in-somnia, night terrors, inability to concentrate, motor unrest, agitation, and aggressiveness thought to be drug-induced or exacerbated by anticonvulsant medication, were noted in a few patients who had previously shown emotional instability. Leukopenia, agranulocytosis, and severe pancytopenia with fatal outcome, have been reported in association with ethosuximide. In most cases of leukopenia, the condition cleared either on reduction of dosage or discontinuation of the drug. Other reactions in which the extent of ethosuximide implication is not yet determined include myopia, rash, vaginal bleeding, swelling of the tongue, and hirsutism. One instance of temporarily elevated (3-plus) cephalin flocula-tion test has been reported; patient showed normal values as medication continued.

### DOSAGE AND ADMINISTRATION (ZARONTIN):

The initial dose for children under six years of age is 250 mg (1 capsule or 5 ml of syrup) per day; for patients six years of age and older, 500 mg (2 cap-sules or 10 ml of syrup) per day. The dose thereafter must be individualized according to the patient's response.

### FORMS AVAILABLE:

ZARONTIN® CAPSULES, 250 mg (Cap. 237). Each soluble gelatin capsule contains 250 mg ethosuximide.

ZARONTIN® SYRUP: Each 5 ml contains 250 mg ethosuximide.

Full prescribing information available on request.

### **PARKE-DAVIS**

	Basha
PMAC	Parke,
	Scarbo

Davis & Company, Ltd. orough, Ont. M1K 5C5



An Electrophysiological Quantitation of the Cubital Tunnel Syndrome Kayode Odusote and Andrew Eisen	403
Evaluation of Cerebral Blood Flow in Arterlovenous Malformations by the Xenon 133 Inhalation Method Devidas Menon and Bryce Weir	411
Methylmercury Poisoning in Canadian Indians — The Elusive Diagnosis Brian Wheatley, Andre Barbeau, Thomas W. Clarkson, and Lowell W. Lapham	417
Tissue Albumin and Water Content in the Early Stages of Vasogenic Brain Edema Formation Michael P. Pash and W. Arnold Tweed	423
Pathophysiology and Pharmacotherapy of Spasmodic Torticollis: A Review — S. Lal	427
Sensations from Surgically Transferred Glabrous Skin; Central Versus Peripheral Factors R.W. Dykes, J.K. Terzis, and B. Strauch	437
Medical Aspects of the Preoperative Management of Aneurysms: A Review — Bryce Weir	441
Non-Association of Friedreich's Ataxia and HLA Based on Five Families S. Chamberlain, J.L. Walker, J.A. Sachs, E. Wolf, and H. Festenstein	451
Effect of Phenytoin on Protein Binding of Valproic Acid — J. Bruni, J.M. Gallo, and B.J. Wilder	453
Sodium Valproate in the Treatment of Cerebellar Disorders Andreas I. Neophytides, Paul F. Teychenne, Ronald F. Pleiffer and Donald B. Calne	455
Notices and Books	459
Index to Volume 6	(i)

(viii)

### Brief Prescribing Information Tegretol®200 mg carbamazepine

### Indications and Clinical Use

Indications and Clinical Use A. Trigeminal Neuralgia: Tegretol is indicated for the symptomatic relief of pain of trigeminal neuralgia only during periods of exacerba-tion of true or primary trigeminal neuralgia (tic douleu-reux). It should not be used preventively during periods of remission. In some patients. Tegretol has relieved glossopharyngeal neuralgia. For patients who fail to respond to Tegretol, or who are sensitive to the drug, recourse to other accepted measures must be consid-ered ered

Tegretol is not a simple analgesic and should not be used to relieve trivial facial pains or headaches. B. Tegretol has been found useful: 1) in the management of psychomotor (temporal lobe)

epilepsy and, 2) as an adjunct, in some patients with secondary or

partial epidepsy with complex symptomatology or sec-ondarily generalized seizures, when administered in combination with other antiepileptic medication. 3) as an alternative medication in patients with general-ized tonic-clonic seizures who are experiencing marked side effects or fail to respond to other anticonvulsant druas

Tegretol is essentially ineffective in controlling petit mal, minor motor, myocionic and predominantly unila-teral seizures, and does not prevent the generalization of epileptic discharge. Contraindications

Contraindications Tegretol should not be administered to patients with a history of hepatic disease or serious blood disorder. Tegretol should not be administered immediately before, in conjunction with, or immediately after a mon-oamine oxidase inhibitor. When it seems desirable to administer Tegretol to a patient who has been receiving administer register to a should be as long a drug-free interval as the clinical condition allows, but in no case should this be less than 14 days. Then the dosage of Tegretol should be low initially, and increased very grad-

Tegretol should not be administered to patients present-

Tegretol should not be administered to patients present-ing atrioventricular heart block. Safe use in pregnancy has not been established. There-fore, Tegretol should not be administered during the first three months of pregnancy. Tegretol should not be given to women of childbearing potential unless, in the opinion of the physician, the expected benefits to the patient outweigh the possible risk to the foetus (See Reproductive Studies). Because of demonstrated tox-icity in nursing animals, Tegretol should not be adminis-tered to nursing mothers. Because of the similarity of chemical structure, Tegretol should not be administered to patients with known hypersensitivity to any of the tricyclic com-pounds, such as amitriptyline, trimipramine, imipramine, or their analogues or metabolites. Warnings

or their analogues or metabolites. Warnings Although reported infrequently, serious adverse effects have been observed during the use of Tegretol. Agranu-locytosis and aplastic anemia have occurred in a few instances with a fatal outcome. Leucopenia, thrombo-cytopenia and hepatocellular and cholestatic jaundice have also been reported. It is, therefore, important that Tegretol should be used carefully and close clinical and frequent laboratory supervision should be main-tained throughout treatment in order to detect as early as possible signs and symptoms of a possible blood dyscrasia.

Overasia. Long-term toxicity studies in rats indicated a potential carcinogenic risk. Therefore, the possible risk of drug use must be weighed against the potential benefits before prescribing carbamazepine to individual atients

### recautions

Precautions Monitoring of Haematological and Other Adverse Reac-tions: Complete blood studies, including platelet counts, and evaluation of hepatic and renal function and urinalysis should be carried out before treatment is instituted. Careful clinical and laboratory supervision should be maintained throughout treatment, including frequent performance of complete blood counts, in order to detect any early signs or symptoms of blood should be maintained throughout treatment, including frequent performance of complete blood counts, in order to detect any early signs or symptoms of blood dyscrasia. Should any ligns or symptoms of blood dyscrasia. Should any ligns of symptoms of blood dyscrasia. Should any ligns of symptoms of blood dyscrasia. Should any ligns of the system should be fill the case is carefully reassessed. Urinary Retention and Increased Intraocular Pressure: Because of its anticholinergic action, Tegretol should be given cautiously, if at all, to patients with increased intraocular pressure or urinary retention. Such patients should be followed closely while taking the drug. Occurrence of Behavioural Disorders: Because it is closely related to the other tricyclic drugs, there is some possibility that Tegretol might activate a latent psychosis, or, in elderly patients, produce agitation or confusion, especially when combined with other drugs. Caution should also be exercised in alcoholics. Use in Patients with Cardiovascular Disorders: Tegretol should be used cautiously in patients with a history of coronary artery disease, organic heart disease, or con-gestive failure. If a defective conductive system is sus-pected, an E.K.G. should be performed before adminis-tering Tegretol, in order to exclude patients with attrioventricular block. Use in Patients taking Oral Contraceptives: In women under treatment with Tegretol, the reliability of oral con-traceptives may be adversely affected; such patients should accordingly be advised to use some alternative, non-hormonal method of contraception. Driving and operating Hazardous Machinery: Because dizziness and drowsiness are possible side effects of Tegretol

Adverse Reactions The reactions which have been most frequently reported with Tegretol are drowsiness, unsteadiness on the feet, vertigo, dizziness, gastrointestinal disturb-ances, and nausea. These reactions usually occur only

during the initial phase of therapy. They have rarely necessitated discontinuing Tegretol therapy, and can be minimized by initiating treatment at a low dosage. The more serious adverse reactions observed are the haematologic, hepatic, cardiovascular and dermato-logic content of the require discontinuous of logic reactions, which require discontinuation of

therapy. The following adverse reactions have been reported: Haematological reactions: Transitory leucopenia, eosinophilia, leucocytosis, thrombocytopenic purpura, agranulocytosis, macrocytic anemia and aplastic anemia. In a few instances, deaths have occurred. Hepatic disturbances: During the long-term administra-tion of Tegretol, abnormalities in liver function tests and cholestatic or hepatocellular jaundice have been observed. observed

and cholestatic or hepatocellular jaundice have been observed. Dermatological reactions: The following reactions occurred during treatment with Tegretol: skin sensi-tivity reactions and rashes, erythematous rashes, pru-ritic eruptions, urticaria, photosensitivity, pigmentary changes, neurodermatilis and in rare cases Stevens-Johnson syndrome, extoliative dermatilis, alopecia, dia-phoresis, erythema multiforme, erythema nodosum, and aggravation of disseminated lupus erythematosus. *Neurological reactions*: The reactions reported as occurring during treatment with Tegretol include ver-tigo, somnolence, disturbances of coordination, con-fusion, headache, fatigue, blurred vision, transient diplopia and oculomotor disturbances, speech disturb-ances, abnormal involuntary movements and increase in motor seizures. In addition, peripheral neuritis and paresthesia, depression with agitation, talkativeness, nystagmus, and tinnitus have been reported but only very rarely. There have been some reports of paralysis and other symptoms of cerebral arterial insufficiency but no conclusive relationship to the administration of tegretol could be established. *Cardiovascular systems*: Recurrence of thrombophile-bilis in enteret with a circh bicking and the site of the resulting the site of the site of the distribution of tegretol could be established.

but no conclusive relationship to the administration of Tegretol could be established. Cardiovascular systems: Recurrence of thrombophle-bilis in patients with a prior history of thrombophlebilis, congestive heart failure, aggravation of hypertension, Stokes-Adams in patients with AV block, hypotension, syncope and collapse, edema, aggravation of coronary artery disease. Some of these complications (including myocardial infarction and arrhythmia) have been associ-ated with other tricyclic compounds. Genitourinary reactions: Urinary frequency, acute uri-nary retention, oliguria with elevated blood pressure, and impotence. Elevation of BUN, albuminuria and glycosuria also have been observed. *Digestive tract:* Disturbances associated with Tegretol therapy have included nausea, vomiting, gastric or abdominal discomfort, diarrhoea, anorexia and dryness of the mouth and throat, glossitis and stomatilis. *Eyes:* There is no conclusive evidence that Tegretol pro-duces pathological changes in the cornea, lens or ret-ina. However, it should be recognized that many pheno-thiazines and related drugs have been shown to cause eye changes. By analogy, periodic eye examinations, including siltamp fundoscopy and tonometry, are recommended. Other reactions reported during treatment with

Other reactions reported during treatment with Tegretol include fever and chills, lymphadenopathy,

Aching joints and muscles, leg cramps and con-junctivitis. Dosage and Administration Use in Epilepsy (see Indications): A low initial daily dosage with a gradual increase in dosage is advised. Dosage should be adjusted to the needs of the individual patient.

ual patient. Adults and Children over 12 years of age: Initially, 100 to 200 mg once or twice a day depending on the sever-ity of the case and previous therapeutic history. The initial dosage is progressively increased, until the best response is obtained, up to 600 mg daily. The usual optimal dosage is 600 mg daily, but occasionally dosages up to 800 to 1000 mg have been used for short periods. As soon as disappearance of seizures has been obtained and maintained, dosage should be reduced very gradually until a minimum effective dose in reached. in reached.

reduced very gradually until a minimum effective dose in reached. Use in-trigeminal neuralgia: The initial daily dosage should be small; 200 mg, taken in two doses of 100 mg each is recommended. The total daily dosage can be increased by 200 mg per day until relief of pain is obtained. This is usually achieved at a dosage between 200 and 800 mg daily, but occasionally up to 1200 mg per day may be necessary. As soon as relief of pain has been obtained and maintained, progressive reduction in dosage is reached. Because trigeminal neuralgia is characterized by periods of remission, attempts should be made to reduce or discontinue the use of Tegretol at intervals of not more than 3 months, depending upon the individual clinical course. Prophylactic use of the drug in trigeminal neuralgia is not recommeded. Tegretol should be taken in two or three divided doses daily, with meals whenever possible.

daily, with meals whenever possible. **Dosage Forms** Tegretol is available as a 200 mg white, round, flat, bevelled-edged, double-scored tablet, imprinted with the GEIGY monogram.

Availability Bottles of 50 and 500 tablets. Protect from heat and humidity

(ix)

Full information available on request.



Geigy Dorval, Qué. H9S 1B1

G-9091

# Since (levodopa and carbidopa combination)



Helps restore the equilibrium of dopamine/acetylcholine in the parkinsonian patient by efficiently increasing the cerebral supply of dopamine

In most patients

SINEMET\* permits control of the major symptoms particularly rigidity and bradykinesia, and helps reduce or eliminate peripheral levodopa side effects. Thus, SINEMET\* enables patients to lead more productive lives.

SINEMET\* offers prompt therapeutic response – optimum dosage can usually be achieved within 2-3 weeks.

# To bring the world of the parkinsonian patient back into balance



ps://doi.org/10.1017/S0317167100023775 Published online by Cambridge University Press

\*®Trademark

neme

Common adverse reactions that can occur with SINEMET\* are abnormal involuntary move-ments and, less frequently, mental changes. These usually can be diminished by dosage reduction.

### INDICATIONS

Treatment of Parkinson's syndrome with exception of drug induced parkinsonism.

### CONTRAINDICATIONS

When a sympathomimetic amine is contraindicated; with monoamine oxidase inhibitors, which should be discontinued two weeks prior to starting SINEMET\*; in uncompensated cardiovascular, endocrine, hematologic, hepatic, pulmonary or renal disease, in narrow-angle glaucoma; in patients with suspicious, undiagnosed skin lesions or a history of melanoma.

### WARNINGS

When given to patients receiving levodopa alone, discontinue levodopa at least 12 hours before initiating SINEMET\* at a dosage that provides approximately 20% of previous levodopa.

Not recommended in drug-induced extra-pyramidal reactions; contraindicated in management of intention tremor and Huntington's chorea.

Levodopa related central effects such as involuntary movements may occur at lower dosages and sooner, and the 'on and off phenomenon may appear earlier with combination therapy.

Monitor carefully all patients for the develop-ment of mental changes, depression with suicidal tendencies, or other serious antisocial behaviour.

Cardiac function should be monitored contin-uously during period of initial dosage adjust-ment in patients with arrhythmias.

Upper gastrointestinal hemorrhage is possible in patients with history of peptic ulcer

Safety of SINEMET\* in patients under 18 years of age not established.

Pregnancy and lactation: In women of child-bearing potential, weigh benefits against risks. Should not be given to nursing mothers. Effects on human pregnancy and lactation unknown.

### PRECAUTIONS

General: Periodic evaluations of hepatic, hematopoietic, cardiovascular and renal function recommended in extended therapy. Treat patients, cardiovascular and rentar function recommended in extended therapy. Treat patients with history of convulsions cautiously. *Physical Activity*: Advise patients improved on SINEMET\* to increase physical activities gradually, with caution consistent with other medical considerations. *In Glau-coma*: May be given cautiously to patients with wide angle glaucoma, provided intraocular pressure is well controlled and can be care-fully monitored during therapy. *With Antihyper-tensive Therapy*: As symptomatic postural hypotension has been reported occasionally, give cautiously to patients on antihypertensive drugs, checking carefully for changes in pulse rate and blood pressure. Dosage adjustment of antihypertensive drug may be required. *With Psychoactive Drugs*: If concomitant administra-tion is necessary, administer psychoactive tion is necessary, administer psychoactive drugs with great caution and observe patients for unusual adverse reactions. With Anes-thetics: Discontinue SINEMET\* the night before general anesthesia and reinstitute as soon as patient can take medication orally.

### ADVERSE REACTIONS

Most Common: Abnormal Involuntary Movements—usually diminished by dosage reduc-tion—choreiform, dystonic and other in-voluntary movements. Muscle twitching and blepharospasm may be early signs of excessive dosage

Other Serious Reactions: Oscillations in perfor-mance: diurnal variations, independent oscil-lations in akinesia with stereotyped dyskinesias, sudden akinetic crises related to dyskinesias, akinesia paradoxica (hypotonic freezing) and 'on and off' phenomenon. Psychiatric: paranoid ideation, psychotic epi-sodes, depression with or without development of suicidal tendencies and dementia. Levodopa may produce hypomania when given regularly to bipolar depressed patients. Rarely con-vulsions (causal relationship not established). Cardiac irregularities and/or palpitations, orthostatic hypotensive episodes, anorexia, nausea, vomiting and dizziness.

Other adverse reactions that may occur: Psychiatric: Increased libido with serious antisocial behaviour, euphoria, lethargy, sedation, social behaviour, euphoria, lethargy, sedation, stimulation, fatigue and malaise, confusion, insomnia, nightmares, hallucinations and delusions, agitation and anxiety. *Neurologic:* ataxia, faintness, impairment of gait, headache, increased hand tremor, akinetic episodes, "akinesia paradoxica", increase in the fre-quency and duration of the oscillations in performance, torticollis, trismus, tightness of the mouth, lips or tongue, oculogyric crisis, weakness, numbness, huxism, orianism weakness, numbness, bruxism, priapism. Gastrointestinal: constipation, diarrhea, epi-gastric and abdominal distress and pain, flatulence; eructation, hiccups, sialorrhea; difficulty in swallowing, bitter taste, dry mouth; auniculty in swallowing, bitter taste, dfy mouth; duodenal ulcer; gastrointestinal bleeding; cular: arrhythmias, hypotension, non-specific ECG changes, flushing, phlebitis. *Hematologic*: hemolytic anemia, leukopenia, agranulocy-tosis. *Dermatologic*: sweating, edema, hair loss, pallor rash, had odor, dark sweat pallor, rash, bad odor, dark sweat. Musculo-skeletal: low back pain, muscle spasm and twitching, musculoskeletal pain. Respiratory: feeling of pressure in the chest, cough, hoarsefeeling of pressure in the chest, cough, hoarse-ness, bizarre breathing pattern, postnasal drip. Urogenital: urinary frequency, retention, in-continence, hematuria, dark urine, nocturia, and one report of interstitial nephritis. Special Senses: blurred vision, diplopia, dilated pupils; activation of latent Horner's syndrome. Mis-cellaneous: hot flashes, weight gain or loss. Abnormalities in laboratory tests reported with levodopa alone, which may occur with SINEMET\*: Elevations of blood urea nitrogen, SGOT, SGPT, LDH, bilirubin, alkaline phos-phatase or protein bound iodine. Occasional reduction in WBC, hemoglobin and hematocrit. Elevations of uric acid with colorimetric Elevations of uric acid with colorimetric method. Positive Coombs tests reported both with SINEMET\* and with levodopa alone, but hemolytic anemia extremely rare.

### DOSAGE SUMMARY

In order to reduce the incidence of adverse reactions and achieve maximal benefit, therapy reactions and achieve maximal benefit, therapy with SINEMET\* must be individualized and drug administration continuously matched to the needs and tolerance of the patient. Com-bined therapy with SINEMET\* has a narrower therapeutic range than with levodopa alone because of its greater milligram potency. Therefore, titration and adjustment of dosage should be made in small steps and recom-mended dosage ranges not be exceeded. Annearance of involuntary movements should Appearance of involuntary movements should be regarded as a sign of levodopa toxicity and an indication of overdosage, requiring dose reduction. Treatment should, therefore, aim at maximal benefit without dyskinesis.

Therapy in Patients not receiving Levodopa: Initially ½ tablet once or twice a day, increase by ½ tablet every three days if desirable. An optimum dose of 3 to 5 tablets a day divided into 4 to 6 doses.

Therapy in Patients receiving Levodopa: Discontinue levodopa for at least 12 hours, then give approximately 20% of the previous levodopa dose in 4 to 6 divided doses.

FOR COMPLETE PRESCRIBING INFORMA-TION, PARTICULARLY DETAILS OF DOSAGE AND ADMINISTRATION, PLEASE CONSULT PRODUCT MONOGRAPH WHICH IS AVAIL-ABLE ON REQUEST

### HOW SUPPLIED

Ca8804-Tablets SINEMET\* 250, dapple-blue, oval, biconvex, scored, compressed tables, coded MSD 654, each containing 25 mg of carbidopa and 250 mg of levodopa. Available in bottles of 100 and 500.

\*®Trademark SNM-9-475-JA





MERCK MSD SHARP & DOHME CANADA LIMITED PO BOX 1005, POINTE-CLAIRE, DORVAL HIR 4P8



# baclofen

# for spasticity resulting from multiple sclerosis, spinal cord injury, and spinal cord diseases.

# Acts primarily at the spinal level

Lioresal is capable of inhibiting both monosynaptic and polysynaptic reflexes at the spinal level, possibly by hyperpolarization of the afferent terminals. However, the precise mechanism of action is not fully known. Actions at supraspinal sites may also occur and contribute to the clinical effect.



# **Effective and safe**

Results of a four-week, double blind crossover study of 22 patients showed 72 percent of 18 patients with spontaneous daytime spasms had a reduction in the frequency when treated with Lioresal. Furthermore, a reduction in severity amplitude, and duration of remaining spasms was also reported in patients treated with Lioresal.<sup>1</sup>

Figure 1. Average daily number of spasms during the last week of baclofen and placebo treatment periods in the 18 patients with spontaneous daytime spasms. (From Duncan et al<sup>1</sup>)



When compared with placebo and diazepam in a double-blind study, Lioresal proved to be effective in reducing the number of spasms in 50% of patients who had developed tolerance to diazepam.<sup>2</sup>

In one study of 14 patients with spasticity, "Baclofen caused less sedation than would have been expected from comparable doses of diazepam but it did nevertheless have a tranquilizing effect ..."<sup>3</sup>

And in one double-blind study, "No serious side effects developed and there were no signs of even transient bone marrow, liver, kidney, or gastrointestinal toxicity."<sup>1</sup> A few cases of increased SGOT, elevated alkaline phosphatase and elevated blood sugar have been reported but are not clinically significant. Gastrointestinal and other side effects also have been reported but generally do not persist.

# Facilitates physical therapy

By relieving painful spasms Lioresal may allow more active physical therapy and daily function.

The advantages of improvement in resistance to passive movement noted in patients treated with Lioresal included more comfortable positioning and easier transfers and nursing.<sup>1</sup>

Effect of treatment on resistance to passive movement (Adapted from Duncan et al<sup>1</sup>)

Stage	Baclofen	Placebo
Improved	11 (55%)	1 (5%)
Worsened	0 (0%)	0 <b>(0%)</b>
Unchanged	9 <b>(45%)</b>	19 <b>(95%)</b>
Total	20	20

EQV For E

### loresal@baclofen

Indications and clinical uses Lioresal (bactofen) is useful for the alleviation of signs

and symptoms of spasticity resulting from multiple

Lioresal (Dactoren) is useful for the alleviation of signs and symptoms of spasticity resulting from multiple sclerosis. Lioresal may also be of some value in patients with spinal cord injuries and other spinal cord diseases. Contraindications Hypersensitivity to Lioresal (baclofen). Warnings Abrupt Drug Withdrawal: Following abrupt withdrawal of Lioresal (baclofen), visual and auditory hallucinations, confusion, anxiety with tachycardia and sweating, insomnia, and worsening of spasticity have occurred. Therefore, except for serious adverse reactions, the dose should be reduced slowly when the drug is discontinued. Impaired Renal Function: Because Lioresal is primarily excreted unchanged through the kidneys, it should be given with caution, and it may be necessary to reduce the dosage. Stroke: Lioresal has not significantly bene-tited patients with stroke. These patients have also shown poor tolerability to the drug. Pregnancy: Sale use of Lioresal during pregnancy or lactation has not been established. High doses are associated with an increased incidence of abdominal hernias in the fetuses of rats and of ossification defects in those of rats and rabbits. There-fore, the drug should be administered to pregnant patients, or women of child-bearing potential only when, in the judgment of the physician, the potential benefits outweigh the possible hazards. Precautions Safe use of Lioresal (bactofen) in children under age 12 has not been established and it is, therefore, not recom-mended for use in children. Because of the possibility of sedation, patients should be cautioned regarding the operation of automobiles or dangerous machinery, and activities made hazardous by decreased alertness. Patients should also be cautioned that the central nervous system effects of Lioresal may be additive to those of alcohol and other CNS depressants.

that the central nervous system effects of Lioresal may be additive to those of alcohol and other CNS depressants. Lloresal should be used with caution where spasticity is utilized to sustain upright posture and balance in locomotion, or whenever spasticity is utilized to obtain increased function.

increased function. Extreme caution should be exercised in patients with epilepsy or a history of convulsive disorders. In such patients, the clinical state and electroencephalogram should be monitored at regular intervals during therapy, as deterioration in seizure control and EEG has been reported occasionally in patients taking Lioresal. Caution should be used in treating patients with peptic ulceration, severe psychiatric disorders, elderly patients with cerebrovascular disorders, and in patients receiving antihypertensive therapy.

antihypertensive therapy. It is not known whether Lloresal is excreted in human milk. As a general rule, nursing should not be undertaken while a patient is on a drug since many drugs are excreted in human milk.

while a patient is on a drug since many drugs are ex-creted in human milk. Adverse Reactions The most common adverse reactions associated with Lioresal (baciolen) are transient drowsiness, dizziness, weakness and fatigue. Others reported: Neuropsychi-atric: Headache (<10%), insomnia (<10%), and, rarely. euphoria, excitement, depression, confusion, hallucina-tions, paresthesia, muscle pain, tinnitus, slurred speech, coordination disorder, tremor, rigidity, dystonia, ataxia, blurred vision, nystagmus, strabismus, miosis, mydriasis, diplopia, dysarthria, epileptic seizures. Cardiovascular: Hypotension (<10%), rare instances of dyspnea, palpita-tion, chest pain, syncope. Gastrointestinal: Nausea, (approx. 10%), constipation (<10%), and, rarely, dry mouth, anorexia, taste disorder, abdominal pain, vomiting, diarrhea, and positive test for occut blood in stool. Genitourinary: Urinary frequency (<10%), and, rarely, enuresis, urinary retention, dysuria, impotence, inability to ejaculate, nocturia, hematuria. Other: In-stances of rash, puritus, ankle edema, excessive per-spiration, weight gain, nasal congestion. Some of the CNS and genitourinary symptoms reported may be related to the underlying disease rather than to drug therapy. The following laboratory tests have been found to be

Some of the CNS and genitourinary symptoms reported may be related to the underlying disease rather than to drug therapy. The following laboratory tests have been found to be abnormal in a few patients receiving Lloresat: SGOT, alkaline phosphatase and blood sugar (all elevated). **Dosage and Administration** The determination of optimal dosage of Lloresat (bactoten) requires individual titration. Start therapy at a low dosage and increase gradually until optimum effect is achieved (usually between 40-80 mg daily). The following dosage titration schedule is suggested: 5 mg t.i.d. for 3 days 10 mg t.i.d. for 3 days 20 mg di / 20 mg q.i.d.). Thereafter additional increases may be necessary but the total daily dose should not exceed a maximum of 80 mg daily (20 mg q.i.d.). The lowest dose compatible with an optimal response is recommended. If benefits are not evident after a rea-sonable trial period, patients should be slowly withdrawn from the drug (see Warnings). **Availability:** Lioresat (bacloten) 10 mg tablets. **Description:** White to off-white flat-faced, oval tablets with Geigy m: orgram on one side and the identification code 23 below the monogram. Fully bisected on the reverse side. Available in bottles of 100 tablets. **References** Duncan, G. N., Shahani, B. T., and Young, R. R.; An References

Heterences
1. Duncan, G. N., Shahani, B. T., and Young, R. R.: An evaluation of baclofen treatment for certain symptoms in patients with spinal cord lesions. Neurology, (May) 1976, pp. 441-446.
2. Jones, R. F.: Lioresal in the control of spasticity. Spasticity. A topical survey, Hans Huber Publishers, Bern, 1972, P. 113.
Mol. eligon. L.: Effects of backford space monocurrentiation.

3. McLellan, D. L.: Effects of baclofen upon monosynaptic and tonic vibration reflexes in patients with spasticity. J. Neurol. Neurosurg. Psychiatry, 36(4): 555-560, (Aux 1012) (Aux 10 (Aug.) 1973 Geigy Dorval, Qué. H9S 1B1

# PAAB CCPP

### **EPILEPSY:**

Neurotransmitter, Behaviour and Pregnancy

Joint publication of CANADIAN LEAGUE AGAINST EPILEPSY WESTERN INSTITUTE ON EPILEPSY 1979

### CONTENTS

### CANADIAN LEAGUE AGAINST EPILEPSY Special Session

Neurotransmitter Up-date in Epilepsy

Corcoran — Central Catecholamines and Convulsions - New Biochemical Approaches McGeer Perry - Amino Acid Abnormalities in Epileptogenic Foci Puil - Central Interactions of GABA and Bicuculline WESTERN INSTITUTE ON EPILEPSY Special Sessions Individual Behaviour in Epilepsy - Interictal Behaviour in Temporal Lobe Bear Epilepsy: Possible Anatomic and Physiologic Bases Blumer Psychiatric Aspects of Temporal Lobe Epilepsy: A Review Pincus - Psychomotor Symptoms in Violent Delinquents - Psychopathology Associated with Epilepsy: Sherwin Specificity of the Relationship **Pregnancy and Epilepsy** - The Effect of Epilepsy on Pregnancy Brown - Anticonvulsants and the Fetus: The Fetal Hanson Hydantoin Syndrome and Related Problems - Epilepsy in Pregnancy Ramsay A copy may be obtained by sending \$3.50 payable to: CANADIAN LEAGUE AGAINST EPILEPSY Juhn A. Wada, M.D. Health Sciences Center Hospital University of British Columbia Vancouver, B.C. V6T 1W5



Photo taken in the ICU at Oak Park Hospital, Oak Park, Illinois.

# Patient isolationconvenience or necessity?

The answer is both. It is a necessity when confronted by patients with cardiac catheters or when EEG's must be taken under less than ideal conditions, such as the ICU.

It is a convenience because you shouldn't have to worry about these situations. You should be confident your EEG can be used on virtually anyone, almost anywhere in a hospital or clinic.

With the new Accutrace<sup>™</sup> 100 and 200 EEG's, you have the confidence and conven-

ience of a patient-isolated EEG. This is a standard feature and doesn't cost extra; it isn't an "add on" or an option.

This is only one of the many important reasons for selecting the Accutrace EEG. For more information, contact your local Beckman representative or write: Beckman Instruments, Inc., Electronic Instruments Division, 3900 N. River Road, Schiller Park, Illinois 60176, (312) 671-3300.

# BECKMAN

## **1500 DIGITAL EMG SYSTEMS**

FROM HERE

DISA





### TO ANYWHERE BETWEEN

By employing a fully modularized approach to EMG, DISA is able to offer its customers, with one equipment package, the widest possible range of electromyographic capabilities. From the basic clinical tool to the most exhaustive research equipment available, DISA employs the System 1500 EMG with the same high quality of workmanship and design through which it earned its excellent reputation. What this means to the DISA customer is that a change in his EMG requirements does not mean an extensive equipment modification or replacement. The DISA System 1500 EMG adjusts to meet the new requirement through the use of the appropriate "Add-On" Module.

DISA has maintained its leading position in the field of EMG development through the recent presentation of the following new capabilities available as 1500 Modules:

Ultra Low Noise Sensory Amplifier
 Alphanumeric Data Printer

Multistim Stimulator

Alphanumeric Data Printer
 EMG Analyzer
 Interpack Module for Minicomputer Hook-Up

For further information please phone or write to:

DISA ELECTRONICS LTD., 140 Shorting Road, Scarborough, Ont. M1S 3S6 Telephone: (416) 298-2091 Telex: 065-25137

In USA: DISA Electronics, 779 Susquehanna Ave., Franklin Lakes, N.J. 07417 (201) 891-9460 DISA Electronics, 4676 Admiralty Way, Suite 507, Marine Del Ray, CA 90291 (213) 827-1485



# better control for more epileptic patients

# valproic acid

A major advance in anticonvulsant therapy that could bring more epileptic patients closer to normal. as sole and adjunctive treat-

ment of simple or complex absence seizures, including petit mal.

as adjunctive therapy of multiple seizures that include absence attacks.

# a unique chemical structure

DEPAKENE is a simple fatty acid, chemically unrelated to other anticonvulsants.



# a physiological mode of action

DEPAKENE appears to increase GABA ( $\gamma$ -aminobutyric acid) levels in the brain and cerebellum. GABA is known to inhibit neuronal excitability.

# Depakene extends the range

# "remarkably free of side effects in the general context of antiepileptics"<sup>3</sup>

Patients taking DEPAKENE have been reported to be more lively and alert and better able to carry out their daily tasks.<sup>3</sup>

DEPAKENE has not been associated with cosmetically undesirable side effects such as hirsutism, acne and gum hyperplasia. Although inhibition of platelet aggregation and leukopenia have been occasionally reported, it has not been associated with aplastic anemia or agranulocytosis. And DEPAKENE has no record of tolerance in long-term use.<sup>2</sup>

# world-wide documentation of effectiveness

Numerous publications and clinical trials involving more than 4000 patients whose ages ranged from 5 months to 71 years, have demonstrated the antiepileptic efficacy of DEPAKENE.

An overview of clinical studies<sup>2</sup> involving valproic acid in 1020 patients demonstrates an excellent (75-100%) reduction in seizure frequency in 45.7% of patients, and satisfactory results (33-74% reduction of seizures) in 25.4% more.

# of anticonvulsant therapy.

# epakene

### **Prescribing Information**

### CLINICAL PHARMACOLOGY

Depokene (valproic acid) has anticonvulsant proper-ties. Although its mechanism of action has not yet been established, it has been suggested that its activity is related to increased brain levels of gamma-aminobutyric acid (GABA).

### Valproic acid is rapidly absorbed after oral

Valproic acid is rapidly absorbed after oral administration. Peak serum levels occur approximately one to four hours after a single oral dose. The serum half-life (10,5) of valproic acid is approximately 8 to 12 hours. Valproic acid is rapidly distributed throughout the body and the drug is strongly bound (90%) to human plasma proteins. The therapeutic plasma concentration range is believed to be from 43 to 86  $\mu$ g/mL.

Excretion of valproic acid and its metabolites occurs principally in the urine, with minor amounts in the feces and expired air. Very little unmetabolized parent drug is excreted in the urine. The principal metabolite formed in the liver is the glucuronide conjugate.

### INDICATIONS AND CLINICAL USE

Depakene (valproic acid) is indicated for use as sole and adjunctive therapy in the treatment of simple and complex absence seizures, including petit mal. Valproic acid may also be used adjunctively in patients with multiple seizure types which include absence.

In accordance with the International Classification of In accordance with the international classification of Seizures, simple observe is defined as a very brief clouding of the sensorium or loss of consciousness (lasting usually 2-15 seconds), accompanied by certain generalized epileptic discharges without other detect-able clinical signs. Complex absence is the term used when other signs are also present.

### CONTRAINDICATIONS

Depakene (valproic acid) is contraindicated in patients with known hypersensitivity to the drug.

### WARNINGS

Liver dysfunction, including hepatic failure resulting in fatalities, has occurred in a few patients receiving Depakene (valproic acid) and concomitant anticonvul-sant drugs. These events have occurred during the first six months of treatment with valproic acid. Although a causal relationship has not been established, caution should be observed when administering Depakene to patients with pre-existing liver disease. Liver function tests should be performed prior to therapy and every two months thereafter.

### Use in pregnancy

The safety of Depakene (valproic acid) during pregnan-cy has not been established, however, animal studies have demonstrated teratogenicity. Therefore, the physician should weigh the potential benefits against the possible risks in treating or counselling women of childbearing age who have epilepsy.

Recent reports indicate an association between the use Recent reports indicate an association between the use of anticonvulsant drugs and an elevated incidence of birth defects in children born to epileptic women taking such medication during pregnancy. The incidence of congenital matformations in the general population is regarded to be approximately 2%; in children of treated epileptic women this incidence may be increased two to threefold. The increase is largely due to specific defects, e.g. congenital matformations of the heart, and cleft lip and/or polate. Nevertheless, the great majority of mothers receiving anticonvulsant medications deliver normal infants.

Data are more extensive with respect to diphenylhydantoin and phenobarbital, but these drugs are also the most commonly prescribed anticon-vulsants. Some reports indicate a possible similar association with the use of other anticonvulsant drugs, including trimethadione and paramethadione. However, the possibility also exists that other factors, e.g. genetic predisposition or the epileptic condition itself may contribute to or may be mainly responsible for the higher incidence of birth defects.

nigner incidence of birth aerects. Anticonvulsant drugs should not be discontinued in pa-tients in whom the drug is administered to prevent major seizures, because of the strong possibility of preci-pitating status epilepticus with attendant hypoxia and risk to both the mother and the unborn child. With regard to drugs given for minor seizures, the risks of discontinung medication prior to or during pregnancy should be weighed against the risk of congenital defects in the particular case and with the particular family history. family history.

Epileptic women of child-bearing age should be encouraged to seek the coursel of their physician and should report the onset of pregnancy promptly to him. Where the necessity for continued use of antiepileptic medication is in doubt, appropriate consultation might be indicated.

### **Nursing Mothers**

Depakene is secreted in breast milk. As a general rule. receiving Depakene.

### Fertility

Chronic toxicity studies in juvenile and adult rats and dogs demonstrated reduced spermatogenesis and testicular atrophy at doses greater than 350 mg/kg/day in rats and 90 mg/kg/day in dogs. The ef-fect of Depakene (valproic acid) on the development of the testis and on sperm production and fertility in humans is unknown.

### PRECAUTIONS

### General

Because of rare reports of platelet aggregation dysfunction, thrombocytopenia and elevated liver enzymes, it is recommended that liver function tests, platelet counts and bleeding time determinations be performed before initiation of therapy and at periodic intervals.

Because valproic acid may interact with other anti-convulsant drugs, periodic serum level determinations of such other anticonvulsants are recommended during the early part of therapy (see Drug Interactions).

Valproic acid is partially eliminated in the urine as a ketone-containing metabolite which may lead to a false interpretation of the urine ketone test.

### **Driving and Hazardous Occupations**

Valproic acid may produce CNS depression, especially when combined with another CNS depressant, such as alcohol. Therefore, patients should be advised not to engage in hazardous occupations, such as driving a car or operating dangerous machinery, until it is known that they do not become drowsy from the drug.

### Drug Interactions

Depakene (valproic acid) may potentiate the CNS depressant action of alcohol.

Chs depressant action of alcohol. There is evidence that valproic acid may cause an increase in serum phenobarbital levels, although the mechanism is unknown. Patients receiving concomitant barbiturate therapy should be closely monitored for neurological tox-icity. Serum barbiturate drug levels should be ob-tained, if possible, and the barbiturate dosage decreased, if indicated.

There is conflicting evidence regarding the inter-action of valproic acid with phenytoin. It is not known if there is a change in unbound (free) phenytoin serum levels. The dose of phenytoin should be adjusted as required by the clinical situation.

The concomitant use of valproic acid and clonazepam may produce absence status Caution is recommended when valproic acid is administered with drugs affecting coagulation, e.g. acetylsalicylic acid and warfarin (see Adverse Reactions).

### **ADVERSE REACTIONS**

Weight

kg 10-24.9 25-39.9 40-59.9 60-74.9 75-89.9

The most commonly reported adverse reactions are nausea, vomiting and indigestion. Since Depakene (valproic acid) has usually been used with other anti-convulsants, it is not possible in most cases to determine

lb

local irritation of the mouth and throat.

22-54.9 55-87.9 88-131.9

132-164.9

As the dosage of valproic acid is raised, blood levels of phenobarbital and/or phenytoin may be affected (see Precautions).

Patients who experience G.I. irritation may benefit from administration of the drug with food or by a progressive increase of the dose from an initial low level. The cap-sules should be swallowed without chewing to avoid the the date of the mouth and theort.

1. Roberts, E.: Formation and utilization of gamma-aminobutyric acid in brain. In: S.R. Korey & J.I. Nurnberger (Eds.), <u>Progress in Neurobiology 1, Neurochemistry</u>, Hoeber-Harper, New York 1956, pp. 11-25. 2. Simon, D., Penry, K.J.: Sodium Di-<u>N</u>-Propylacetate (DPA)

• T.M

whether the adverse reactions mentioned in this section are due to valproic acid alone or to the combination of drugs.

### **Gastrointestinal**

Nausea, vomiting and indigestion are the most com-monly reported side effects at the initiation of therapy. These effects are usually transient and rarely require discontinuation of therapy. Diarthea, abdominal cramps and constipation have also been reported. Anorexia with some weight loss and increased appetite with some weight gain have also been seen.

### CNS Effects

Sedative effects have been noted in patients receiving valproic acid alone but are found most often in patients on combination therapy. Sedation usually disappears upon reduction of other anticonvulsant medication. Ataxia, headache, nystagmus, dipiopia, asterixis, "spots before the eyes," tremor, dysarthina, diziness, and in-coordination have rarely been noted. Rare cases of care have been created in orbitals two ware along an coma have been reported in patients who were also on phenobarbital.

### Dermatologic

Transient increases in hair loss have been observed. Skin rash and petechiae have rarely been noted.

### Psychiatric

Emotional upset, depression, psychosis, aggression, hyperactivity and behavioural deterioration have been reported.

### **Musculoskeletal**

Weakness has been reported.

### Hematopoietic

Valproic acid inhibits the secondary phase of platelet aggregation. This may be reflected in altered bleeding time. Relative lymphocytosis and mild thrombocyto-penia have also been noted in isolated cases. Leukopenia has been reported.

### Hepatic

Increases in serum alkaline phosphatase and serum glutamic oxaloacetic transaminase have been noted. Isolated cases of severe hepatotoxicity have been reported (see Warnings).

### SYMPTOMS AND TREATMENT OF OVERDOSAGE

In a reported case of overdosage with Depakene (valproic acid) after ingesting 36 g in combination with phenobarbital and phenytoin, the patient presented in deep coma. An EEG recorded diffuse slowing, compa-tible with the state of consciousness. The patient made an uneventful recovery.

As valproic acid is obsorbed very rapidly, gastric lavage may be of limited value. General supportive measures should be applied with particular attention to the prevention of hypovolemia and the maintenance of adequate urinary output.

### DOSAGE AND ADMINISTRATION

Depakene (valproic acid) is administered orally. The recommended initial dose is 15 mg/kg/day, increasing at one week intervals by 5 to 10 mg/kg/day until seizures are controlled or side effects preclude further increases. The maximum recommended dose is 30 mg/kg/day. When the total daily dose exceeds 250 mg. It is given in a divided regimen.

### Table of Initial Doses by Weight (based on 15 mg/kg/day) Toto Dos

ose (mg)	Number of Capsules or Teaspoonsful of Syrup			
	Dose 1	Dose 2	Dose 3	
250	0	0	1	
500	1	0	1	
750	1	1	1	
1,000	1	1	2	
1250	2	1	2	

### AVAILABILITY

Depokene (valproic acid) is available as orange-coloured, soft-gelatin capsules of 250 mg in bottles of 100 and as a red syrup containing the equivalent of 250 mg valproic acid, as the sodium sait, per 5 mL in bottles of 450 mL. Depakene is a prescription drug (Schedule F).

in the Treatment of Epilepsy. <u>Epilepsia</u> 16, 549-573, 1975. 3. Pinder, R.M. <u>et al.</u>, Sodium valproate: A Review of its Pharmacological Properties and Therapeutic Efficacy in Epilepsy, <u>Drugs 13</u>, 81-123, 1977.



PHARMACEUTICAL PRODUCTS DIVISION ABBOTT LABORATORIES, LIMITED MONTREAL, CANADA H4P 1A5





### XVth Canadian Congress of Neurological Sciences,

Ottawa, Ontario June 18-21, 1980 McMaster Faculty of Health Sciences International Meeting. M.D. Program 10th Anniversary, May 4-8, 1980, Hamilton, Ontario. Information: Mr. S. Winn, 2E15, Health Sciences Centre, McMaster University, Hamilton, Ontario, Canada, L8S 4J9, (416) 525-9140, Ext. 2111.

Thirteenth Annual Recent Advances in Neurology February 13-15, 1980 Hyatt on Union Square San Francisco, California

This course is designed to provide a review of clincial neurology with special emphasis on areas in which advances in understanding have occurred or progress in patient management has been made.

The course is aimed at the level of the practicing neurologist, neurosurgeon, and internist. The educational objectives are to familiarize the practicing physician with current concepts and recent advances in the pathogenesis and management of neurologic disorders.

This program is presented by the Department of Neurology of the University of California School of Medicine in San Francisco, and is sponsored by Extended Programs in Medical Education. The course is approved for AMA/ CMA Category I credit.

For further information please contact: Extended Programs in Medical Education, Room 569-U, University of California, San Francisco, California 94143, or call (415) 666-4251.

### **INDEX TO ADVERTISEMENTS**

Abbott Laboratories, Depakene, Valproic Acid — opposite page 416

Beckman Instruments — xv

Disa Electronics, 1500 Digital EMG Systems — xvi

Geigy, Tegretol — ix, outside back cover, Lioresal — xii

- Grass Instruments Electroencephalographs — iii
- Hoffmann-LaRoche, Rivotril i Prolopa — xx
- Merck Sharp & Dohme, Sinemet x

Norwich-Eaton, Dantrium - iv

Parke Davis, Dilantin, Zarontin - vi

Sandoz Pharmaceuticals, Headache Therapy — opposite page xxi

Unimed, Serc — inside back cover

The Canadian Journal of Neurological Sciences is the official publication of the Canadian Neurological Society, the Canadian Neurosurgical Society and the Canadian Society of Electroencephalographers, and Electromyographers and Clinical Neurophysiologists.

These three Societies meet together as the Canadian Congress of Neurological Sciences once a year. The meetings are usually held in the third week in June. A different city is chosen for the meeting each year.

Details regarding membership in each of the Societies, the date and place of the meeting and the scientific program can be obtained from the Secretaries.

### **CANADIAN NEUROLOGICAL SOCIETY**

Past President President Vice-President Dr. J.R. Wherrett Dr. A.J. Aguayo Dr. R.G. Lee

Secretary-Treasurer

Dr. Robert F. Nelson
Dept. of Medicine
Ottawa General Hospital
43 Bruyere St.
Ottawa KIN 5C8
Canada

Council — Dr. M. Aubé Dr. N. Lush Dr. D.R. McLean Dr. J. Meloche Dr. M.J. Newman Dr. D.W. Paty

### **CANADIAN NEUROSURGICAL SOCIETY**

Past President President President-Elect Secretary-Treasurer Dr. J.F.R. Fleming Dr. G. Bertrand Dr. P.B.R. Allen Dr. F.E. LeBlanc Foothills Hospital Calgary, Alberta T2N 2T9

Council — Dr. G. Ferguson Dr. A.A.J. Godon Dr. W.J. Howes Dr. A.R. Hudson Dr. S.T. Myles Dr. B.K.A. Weir

### CANADIAN SOCIETY OF ELECTROENCEPHALOGRAPHERS, ELECTROMYOGRAPHERS AND CLINICAL NEUROPHYSIOLOGISTS

Past President President Dr. M. Brandstater Dr. J. Reiher

Secretary-Treasurer Dr. A. Eisen Montreal Neurological Institute 3801 University Street Montreal, P.Q. H3A 2B4 Council — Dr. C. Bolton Dr. R. Broughton Dr. N. Giard Dr. J. Humphrey Dr. W. Blume